R6/SPARK 190 T4i VRT -> WSXW110200LL50001
Section: DO - TRANSMISSION Ref: DO0.11.3 (1)
BEVEL DRIVE PINION BEARING

Fig. P/n QTY Name
Notes:
[R6.190 T4i VRT]
27 0.013.3615.0 1 ring nut m 60 p.1.5
28 2.1589.442.0 2 shim 130.2x145x0.50
29 2.1589.443.0 2 shim 130.2x145x0.20
30 2.1589.444.0 2 shim 130.2x145x0.15
31 2.2999.514.0/10 1 bearing
36 2.1419.098.0/10 1 circlip 155x5.0
37 2.1419.099.0/10 1 circlip 155x4.9
38 2.1419.100.0/10 1 circlip 155x4.8
39 2.1419.101.0/10 1 circlip 155x4.7
40 2.1419.102.0/10 1 circlip 155x4.6
41 2.1419.103.0/10 1 circlip 155x4.5
42 2.1419.104.0/10 1 circlip 155x4.4
36 37 38 39 40 41 43 2.1419.105.0/10 1 circlip 155x4.3
42 43 44 45 46 47 44 2.1419.106.0/10 1 circlip 155x4.2
45 2.1419.130.0 1 circlip 155x3.9
o 28 46 2.1419.131.0 1 circlip 155x4.0
| 47 2.1419.132.0 1 circlip 155x4.1

30 |

\




K9_W1036_00_0-E-001

R6/SPARK 190 T4i VRT -> WSXW110200LL50001
Section: DO - TRANSMISSION Ref: D0.12.0 (1)
P.T.O.- HYDRAULIC CLUTCH

Fig. P/n QTY Name

Notes:
[R6.190 T4i VRT]

41 2.1475.004.2 15 spring washer 12

67 0.015.9553.0 1 support

68 0.014.0360.2 1 brake disc

69 2.1539.226.0 1 oil seal 42x2

70 0.012.9634.0/10 1 piston

71 2.1539.227.0 1 oil seal 60x2

72 0.015.9555.3 1 complete cover

72.2 2.1890.002.2 1 plug 5

73 2.1470.004.2 8 lock washer 8

74 2.0112.211.2 3 screw m 8 p.1.25 x 30
75 0.018.7275.0/10 1 box P.T.O.

76 2.1651.911.0 2 cylindrical plug

77 2.1651.406.0 2 cylindrical plug 5 x 14
78 2.1530.019.0 2 oil seal 9.25x1.78

79 0.011.0455.0 1 pipe fitting @ 12/ 15
80 0.015.9556.2/10 1 tube

81 2.0349.002.3 1 screw m 8 p.1.25 x 30
82 2.0112.415.2 12 screw m 12 p.1.75 x 40
102 0.018.7268.0 1 gasket

1/1



R6/SPARK 190 T4i VRT -> WSXW110200LL50001
Section: DO - TRANSMISSION Ref: DO0.12.1 (1)
P.T.O.- HYDRAULIC CLUTCH

Fig. P/n QTY Name

Notes:
[R6.190 T4i VRT]

73 2.1470.004.2 8 lock washer 8
83 0.012.9627.0 1 hub
84 2.1410.022.1 1 circlip 55
85 2.1499.161.7 1 circlip 150°
86 0.010.0711.0 7 disc mm 1.75
N 87 0.017.3850.2 6 disc mm 2.20
88 0.010.0713.0 1 disc mm 4.50
89 2.1429.070.7 1 circlip 72
90 0.012.9633.0 1 washer 71.7
91 2.1499.160.1/10 5 spring
92 2.1532.184.0 1 oil seal 82.14 x 3.53
93 2.1532.233.0 1 oil seal
94 0.018.8791.0 1 piston
95 0.018.8387.3 1 box
96 2.1499.246.0 2 oil seal
97 2.1410.011.7 1 circlip 28
98 0.018.7276.3 1 cover
98.50.2 2.1890.002.2 3 plug 5
98.50.3 2.2810.006.0 1 ball 3/8"
99 2.0112.209.2 5 screw m 8 p 1.25 x 25
100 2.1530.012.0 2 oil seal 6.75 x 1.78
103 2.1539.242.0 1 oil seal 177.47
86 0.010.0711.0 7 disc mm 1.75




R6/SPARK 190 T4i VRT -> WSXW110200LL50001

Section: DO - TRANSMISSION Ref: DO0.13.0 (1)
HYDRAULIC PUMP POWER TAKEOFF

Fig. P/n QTY Name

Notes:

[R6.190 T4i VRT]

1 0.015.0060.3/10 1 crown wheel Z =23/30/23

2 0.018.7292.0 1 support

3 2.2510.006.0 6 roller bearing 40x68

4 2.1580.135.0 3 shim 40.5x48x0.15

5 2.1580.105.0 3 shim 40.5x48x0.20

6 2.1580.106.0 3 shim 40.5x48x0.50

7 2.1599.791.0/10 3 spacer

8 2.1410.016.1 3 circlip 40

9 2.1589.452.0/10 2 shim mm 0,15

10 2.1589.453.0/10 2 shim mm 0.20

11 2.1589.454.0/10 2 shim mm 0.5

12 2.0312.208.2 10 screw m 8 p.1.25 x 25

13 2.1475.102.7 10 washer 8

15 0.015.0358.0/10 1 bearing block

16 0.018.7270.2 1 tube

17 2.1589.462.0 1 shim mm 0.15

18 2.1589.463.0 1 shim mm 0.20

19 2.1589.464.0 1 shim mm 0.5

20 0.015.7989.0 1 bearing block

21 0.010.7254.0/30 1 small shaft

22 2.1410.011.7 1 circlip 28

23 0.012.5766.0 1 spacer

24 2.1589.507.0/10 2 shim mm 0.1

25 2.1589.506.0/10 1 shim mm 0.1

26 2.1589.505.0/10 3 shim 40.5x48x0.1

27 2.0112.205.2 1 screw m 8 p.1.25 x 16
28 2.1630.509.0 1 pin 5x18

29 0.018.7266.3/20 1 flange

29.2 2.1651.911.0 2 cylindrical plug

29.3 2.0512.101.7 3 grub screw m 6 p.1x6

30 2.0312.310.2 8 screw m 10 p.1.5 x 30

31 2.1475.203.7 8 washer 10.5

1/1



K9_W1036_00_0-A-001

R6/SPARK 190 T4i VRT -> WSXW110200LL50001

Section: DO - TRANSMISSION
P.T.O.-POWER TAKE OFF

Ref: D0.14.0 (1)

Fig. P/n QTY Name

Notes:

[R6.190 T4i VRT]

1 0.018.9377.0 1 shaft

2 2.1499.085.0 1 circlip 45.8

3 2.2423.014.0 1 roller bearing 50 x 90 x 20
4 0.011.0514.0 1 shoulder ring

5 2.1422.034.7 1 circlip 50x1.5

6 2.2999.224.0 2 roller cage 50x58x25

7 0.015.0162.0 1 gear Z=21/31

8 2.1423.026.7 4 circlip 35 x 1.5

9 2.2770.203.0 2 roller cage 30x35x17
10 0.011.0277.0/10 1 gear Z = 30/27/55

11 0.224.3452.0/10 2 sleeve

12 0.015.0197.0 1 gear Z =28

13 0.011.0485.0/10 1 shoulder ring

14 2.2042.018.0 1 ball bearing 70x125x24
15 2.1499.177.0 2 circlip 120x6x3

1/1



K9_W1036_11_0-A-001

R6/SPARK 190 T4i VRT -> WSXW110200LL50001

Section: DO - TRANSMISSION Ref: DO0.14.1 (1)
PTO OUTPUT SHAFT Z =20

Fig. P/n QTY Name

Notes:

- EXPORT U.S.A. [R6.190 T4i VRT -> WSXW110200LL50001]

1 0.019.6002.0 1 shaft Z =20

1/1



K9_W1036_00_0-D-001

R6/SPARK 190 T4i VRT -> WSXW110200LL50001

Section: DO - TRANSMISSION
P.T.O.-POWER TAKE OFF

Ref: D0.14.2 (1)

Fig. P/n QTY Name

Notes:

[R6.190 T4i VRT]

11 0.224.3452.0/10 2 sleeve

16 2.1219.032.0/10 1 ring nut m 40 p.1.5

17 2.2060.012.0 1 ball bearing 40 x 90 x 23
18 0.011.0591.0 1 shoulder ring

19 0.015.0203.0 1 gear z= 64

20 0.011.0534.0 1 hub

21 0.011.0585.0 1 sleeve

22 2.2770.097.0 2 roller cage 60x68x20

23 0.015.0211.0 1 gear Z =51/55

24 0.011.0590.0 1 shoulder ring

25 2.2060.015.0 1 ball bearing

26 0.011.0589.0/20 1 power take-off shaft

27 2.0433.155.7 6 stud bolt m 10 p.1.25 x 25
28 0.019.5756.0 1 power take-off shaft Z =6
29 2.1470.006.2 6 lock washer 10

30 2.1012.421.7 6 nutm 10 p.1.25

31 2.1529.183.0 1 special oil seal

34 2.1530.222.0 1 oil seal 120.24x3.53

35 0.019.5750.0/10 1 cover

36 0.011.4639.0 1 guard

40 2.1651.811.0 2 cylindrical plug 10x24

41 2.1475.004.2 1 spring washer 12

42 2.0112.419.2 3 screw m 12 p.1.75 x 50
101 0.019.5752.0 1 power take-off shaft Z =21

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-spark-190-t4i-vrt-tractor-parts-catalogue-manual-instant-download-sn-wsxw110200ll50001-and-up/



